



Translation of "Certificate of Quality"

No. 85-285

Sep. 28th, 2015

Max Co., Ltd.

Production Division

Product: TW898 WIRE

1. Material SAE J403

Material	C	Mn	P	S
Percentage (%)	0.13% ~ 0.18%	0.60% ~ 0.90%	Less than 0.030%	Less than 0.050%

2. Wire Tensile Strength 385 ~ 560 N/mm²

3. Dimension (in mm scale)

